You are on page 1of 66

837/845

PUAS/PWTS
Parts List
English
ST 15898-00

Issue A 02/97

Copyright 1998
All rights reserved. The copyright of this document is the property of
CompAir Hydrovane Limited. No part of this publication may be
reproduced, stored in a retrieval system, or transmitted, in any form or
by any means, electronic, mechanical, photocopying, recording, or
otherwise without the prior written permission of the Technical
Publications Department, CompAir Hydrovane Limited.

837/845 PUAS/PWTS - Parts List

837/845 PUAS/PWTS
Parts list
Contents
Chapter

Page

Compressor air-end . . . . . . . . . . . . . . . . . . . . . 1 . . . . . 1
Main assembly . . . . . . . . . . . . . . . . . . . . . . . 2 . . . . 37
Starter assemblies . . . . . . . . . . . . . . . . . . . . . 3 . . . . 49
Compressor labels . . . . . . . . . . . . . . . . . . . . . 4 . . . . 59

This parts list refers to compressors with the serial numbers:


837-000005 onwards
845-000355 onwards
837-000001 onwards
845-000353 and
845-000355 onwards
837-000001 onwards

=
=
=

New cooler assembly.


New cooler assembly.
New drive arrangement.

=
=

New drive arrangement.


Introduction of solid blades (50Hz models).

Three service kits are available for each compressor model, these are as follows.
837
KM 85 =
KS 84 =
KT 84 =

2000 Hour maintenance kit.


6000 Hour separator kit.
Top up kit.
845

KM 86 =
KS 84 =
KT 84 =

2000 Hour maintenance kit.


6000 Hour separator kit.
Top up kit.

All three service kits will be required for a complete overhaul.

CompAir Hydrovane Limited

837/845 PUAS/PWTS - Parts list

This page is intentionally left blank.

837/845 PUAS/PWTS - Parts List

Compressor air-end

Compressor air-end
Contents
Section

Page

Air intake filter . . . . . . . . . . . . . . . . . . . . . . . . 1A . . . . 2


Valve housing . . . . . . . . . . . . . . . . . . . . . . . . 1B . . . . 4
Servo, flow control and unloader valve . . . . . . . . . . . 1C . . . . 6
Safety valve, vacuum relief valve, intake end cover

. . . . 1D . . . 10

Oil chamber arrangement (837)

. . . . . . . . . . . . . . 1E . . . 12

Oil chamber arrangement (845)

. . . . . . . . . . . . . . 1F . . . 14

Bell housing arrangement

. . . . . . . . . . . . . . . . . 1G . . . 16

Minimum pressure valve (837) . . . . . . . . . . . . . . . 1H . . . 18


Minimum pressure valve/supplementary separator (845)

. 1J . . . 20

Separator manifold . . . . . . . . . . . . . . . . . . . . . 1K . . . 22
Separator case . . . . . . . . . . . . . . . . . . . . . . . 1L . . . 24
Rotor stator unit (with oil relief valve assembly)

. . . . . . 1M . . . 26

Rotor stator unit (with reed valve assembly) . . . . . . . . 1N . . . 30


Drive end arrangement . . . . . . . . . . . . . . . . . . . 1P . . . 34
Air-end modifications . . . . . . . . . . . . . . . . . . . . 1Q . . . 36

Page 1

CompAir Hydrovane

1A

Air Intake Filter

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

73147

MN1710

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl
All
Models

Nut protection cap

M10 Nylock nut

W7-2

Fibre washer

52437

Filter cover

59604

Air filter cover spacer

MW10

M10 Washer

52438

Air filter

58856

Intake filter support

Remote air intake parts


9

MN110

M10 Nut

10

W7-2

Fibre washer

11

70470

Cover

12

70471

Gasket

Page 2

Qta
Cant
Antal

837
8

845
10

10

837/845 PUAS/PWTS - Parts List

Air Intake Filter

1A

8
7
6
5

12
3
1

2
11

10
9

Figure 1A - Air Intake Filter

Page 3

CompAir Hydrovane

1B

Valve Housing

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

72334

50707

MS706-20

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving
Unloader housing
Insert

Quantity
Quantitite Unitaire
Anzahl
All
Models
1
1

M6 x 20 Socket head screw

71791

Flow control sleeve

TP1

Taper plug 1/8 BSP

52443

Tension pin

58865

M10 x 90 Stud

50084

Gasket

Page 4

Qta
Cant
Antal

837
8

845
10

10

837/845 PUAS/PWTS - Parts List

Valve Housing

1B

Figure 1B - Valve Housing

Page 5

CompAir Hydrovane

1C
Item
Rep
Nr
Rif
Ref
Arti

Servo, Flow Control and Unloader Valve


Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

33713

Servo valve assembly

34091

Servo valve assembly

MG708-30

Quantity
Quantitite Unitaire
Anzahl
All
Models

MN108

M8 Nut

71807

Servo valve end cap

4a

50110

Spring support (8 Bar)

4b

73327

Spring support (10 Bar)

5a

RO6000-115

Servo spring (8 bar)

5b

73155

Servo spring (10 bar)

50105

Servo piston

59912

O Ring

33003

Servo sleeve assembly

10

1
1

1
1

59597

Servo sleeve

3291

Tension pin

10

MG1706-6

11

72197

Plug non return valve

12

70622

Non return valve spring

13

59650-04

Stainless steel ball

14

58962

Equal elbow M/F 1/8 BSP

15

33630

Restrictor valve assembly

16a

59014

Filter shroud

16b

70166

Blowdown valve filter

33817

Flow control valve assembly

10

17

ST10024

18

72189

Flow control valve plug

19

9617

Bonded seal 5/8

20

50116

Flow control valve piston

21

50115

Spring

Page 6

845

1
1

Locking wire

837

M8 x 30 Socket grub screw

M6 x 6 Grub screw tuflock 360

Qta
Cant
Antal

A/R

837/845 PUAS/PWTS - Parts List

Servo, Flow Control and Unloader Valve

1C

1
2

22

23
24

17
4

25
18

19
26

20
6

21

7
11

12

13
9

14
10

15

27

16a
28
29
16b

30
31
32
33
34
35

36

Figure 1C - Servo, Flow Control and Unloader Valve

Page 7

CompAir Hydrovane

1C
Item
Rep
Nr
Rif
Ref
Arti

Servo, Flow Control and Unloader Valve


Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl
All
Models

30528-SA2/1

Unloader valve assembly

22

MCI 50

Circlip internal

23

50113

Unloader valve cap

24

9806

O Ring

25a

50035A

Unloader valve piston


(letter stamped on piston)

A/R

25b

50035B

Unloader valve piston


(letter stamped on piston)

A/R

26

50243

Unloader valve spring

32334

Unloader stem assembly

27

57175

Valve stem

28

57176

Valve head

29

56950

Tension pin

30

50118

P.T.F.E Washer

31

50106

Front washer

32

MW8

M8 Washer heavy gauge

33

MN1708

M8 Nylock nut

34

9809

O Ring

35

50036

Unloader valve seat

36

MS706-16-741

M6 x 16 Socket cap screw

Page 8

Qta
Cant
Antal

837
8

845
10

10

837/845 PUAS/PWTS - Parts List

Servo Flow Control and Unloader Valve

1C

1
2

22

23
24

17
4

25
18

19
26

20
6

21

7
11

12

13
9

14
10

15

27

16a
28
29
16b

30
31
32
33
34
35

36

Figure 1C - Servo, Flow Control and Unloader Valve

Page 9

CompAir Hydrovane

1D
Item
Rep
Nr
Rif
Ref
Arti

Safety Valve, Vacuum Relief Valve, Intake End Cover


Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl
All
Models

Qta
Cant
Antal

837

845

10

10

1
1

32775-02

Intake end cover assembly

33377

Intake end cover assembly

1a

58740-02

Intake end cover

1b

70991

Intake end cover

1c

58740-02

Intake end cover (84508 60Hz)

52403

RO20000-80

Bearing

Bronze bush

TP1

Taper plug 1/8 BSP

TP2

Taper socket 1/4 BSP

50062

Gasket

9902

O Ring

30011

Vacuum relief valve assembly

52109

O Ring

RO20000-225

Valve

10

57596

Vacuum valve seal

11

RO20000-79

Spring

12

50055

Gasket

13

50008

Vacuum relief valve cap

14

W4-1

Sealing ring

15

MN206

M6 Lock-nut

16

MS106-35

M6 x 35 Hex head screw

17

MS706-20

M6 x 20 Socket head screw

18a

53399

Safety valve (150 PSI)

18b

73146

Safety valve (175 PSI)

19

9616

Bonded seal 1/2

20

MS708-30

M8 x 30 Socket head screw

21

9605

Bonded seal 5/16

Page 10

1
1

837/845 PUAS/PWTS - Parts List

Safety Valve, Vacuum Relief Valve, Intake End Cover

1D

2
5
21
20
4

19

18
1
8
17

7
3

10
11
12
13
14
15
16

Figure 1D - Safety Valve, Vacuum Valve, Intake Cover

Page 11

CompAir Hydrovane

1E
Item
Rep
Nr
Rif
Ref
Arti

Oil Chamber Arrangement (837)


Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl
All
Models

837

845

10

33965

Oil chamber assembly

72920

Oil chamber

MHC16-32

M16 x 2D Helicoil

59425-04

Taper plug brass 1/2 BSP

MHC8-16

M8 x 2D Helicoil

3554

Drain plug 1 BSP

9624

Bonded seal

53452

Auxiliary baffle

52613

Self tapping screw

MS706-20

M6 x 20 Socket head screw

10

50044

O.R.P Cover plate

11

59854

Gasket O.R.P cover plate

12

71241

Oil restrictor plug

13

72832

Pressure gauge 63mm

14

72822

Nameplate

33145

Sight glass assembly

15

59855

Sight glass housing

16

9754

O Ring

17

58117

Sight level glass

18

58426

Sight glass clip

19

50764

Spring

20

9717

O Ring

21

30152

Servo filter assembly

22

9619

Bonded seal 3/4

23

1668

Drain plug 3/4 BSP

24

72360

Filler plug

25

9624

Bonded seal 1

26

72366

Symbolic label

Page 12

Qta
Cant
Antal

10

837/845 PUAS/PWTS - Parts List

Oil Chamber Arrangement (837)

1E

14
13

9
7
8

2
12

10 11

12

24
4

23

25

22

26
5

3
25 5

21
20
19
6

5
15

16

17

18

Figure 1E - Oil Chamber Arrangement (837)

Page 13

CompAir Hydrovane

1F
Item
Rep
Nr
Rif
Ref
Arti

Oil Chamber Arrangement (845)


Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl
All
Models

Qta
Cant
Antal

837
8

845
10

10

33967

Oil chamber assembly

72831

Oil chamber

MHC16-32

M16 x 2D Helicoil

59425-04

Taper plug brass 1/2 BSP

MHC8-16

M8 x 2D Helicoil

3554

Drain plug 1 BSP

9624

Bonded seal

59425-02

MS706-20

59845

O.R.P Cover plate

10

59854

Gasket O.R.P cover plate

11

71241

Oil restrictor plug

12

72832

Pressure gauge 63mm

13

72822

Nameplate

33145

Sight glass assembly

Taper plug brass 1/4 BSP


M6 x 20 Socket head screw

14

59855

Sight glass housing

15

9754

O Ring

16

58117

Sight level glass

17

58426

Sight glass clip

18

50764

Spring

19

9717

O Ring

20

30152

Servo filter assembly

21

9619

Bonded seal 3/4

22

1668

Drain plug 3/4 BSP

23

72360

Filler plug

24

9624

Bonded seal 1

25

72366

Symbolic label

Page 14

837/845 PUAS/PWTS - Parts List

Oil Chamber Arrangement (845)

1F

13
12
2

11
1
9
11
10
7

23
4

22

24

21

25
7

24 5

6
3

20
19
18
6
5

14

17
15 16

Figure 1F - Oil Chamber Arrangement (845)

Page 15

CompAir Hydrovane

1G

Bell Housing Arrangement

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

70105

Bell housing

52030

Eye bolt

56447

Cover plate

MWG-6

M6 Spring washer

MS106-12

M6 x 12 Hex head screw

MS712-60

M12 x 60 Socket head screw

MWG-12

M12 Spring Washer

Thermal bypass assembly

33094
8

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl
All
Models

53191

End cap

9624

Bonded seal 1

10

MCI-22

Circlip 22mm internal

30661

Bypass piston assembly

11

3515C

Thermal motor

12

52486

Piston

13

52487

Spring
O Ring

Qta
Cant
Antal

837
8

845
10

10

14

9794

15

MN110

M10 Nut

2
2

16

71004

Stud

17

MS710-30

18

MWG10

19

0046/1

20

M10 x 30 Socket head screw


M10 Spring washer

Drain plug

9613

Bonded seal 3/8

33288

Oil filter manifold assembly

33306

Oil filter manifold assembly

21

59969

Gasket

22a

70570

Oil filter manifold

22b

70608

Oil filter manifold

23

70576

Stud

24

70575

Stud

25

9604

Bonded seal 1/4

26

70578

Cap nut

27a

57816

Threaded insert

27b

70669

Threaded insert

28

MWG-8

59946

Oil filter

30b

70301

Oil filter

31

RO10000-331

32

32931

Page 16

M8 x 25 Hex head screw

MS108-25

29

M8 Spring washer

30a

Grommet

Thermistor cable assembly

837/845 PUAS/PWTS - Parts List

Bell Housing Arrangement

1G

32
5

3
4

31

8
9
10
11
12
13
14

16

15

20
19
18
17

21

27

28

22

30
29

24
23

25
26

Figure 1G - Bell Housing Arrangement

Page 17

CompAir Hydrovane

1H

Minimum Pressure Valve (837)

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

58244

MS708-55

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl
All
Models

837

845

10

MPV Housing

M8 x 55 Socket head screw

1846

Oil return valve assembly

58253

O Ring

59097

MPV Spring

9790

O Ring

50078

MPV Piston

59098

MPV Return spring

50072

Shim

10

RO6000-331

Facing and stem

11

RO6000-330

Seating washer

12

50092

Retaining washer

13

UCN 504

Nut 1/4 UNC Philidas

14

58407

Stud coupling 1/4 x 4

Page 18

Qta
Cant
Antal

10

837/845 PUAS/PWTS - Parts List

Minimum Pressure Valve (837)

1H

Figure 1H - Minimum Pressure Valve (837)

Page 19

CompAir Hydrovane

1J

Minimum Pressure Valve/Supplementary Separator (845)

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

59841

70466

MS706-40

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl
All
Models

Qta
Cant
Antal

837
8

10

Pipe - M.P.V/cooler

Pipe clamping block

M6 x 40 Cap head screw

70468

Support strut

MW6

M6 Washer

MN106

M6 Nut

MWE16

M16 Shakeproof washer

9624

Bonded seal 1

53461

Male stud coupling

10

1846

O.R.V Filter assembly

11

MS708-80

M8 x 80 Cap head screw

12

59813

M.P.V Housing

13

RO6000-309

Spring stop

14

RO6000-307

Shim 0.76mm

15

RO6000-308

Shim 1.53mm

16

59097

M.P.V Spring

17

59844

M.P.V Piston

18

9790

O Ring

19

RO6000-331

Facing and stem

20

RO6000-330

Seating washer

21

50092

Retaining washer

22

UCN504

Philidas nut 1/4 UNC

23

59842

Gasket

24

59838

Male adaptor R1 x R1 brass

25

59819

M.P.V Base

26

50236

Stud coupling

27

58253

O Ring

28

70720

M.P.V Adaptor

29

MS708-80

M8 x 80 Cap head screw

30

ST212460

Copper tube 6mm O/D 2.5M

31

53432

Male stud coupling

32

70999

Pipe - adaptor/filter

33

59839

Banjo G1/4 x 6mm brass

34

33045

Filter assembly

34a

59891

Filter element

34b

70080

O Ring

34c

70081

Page 20

Housing O ring

845
10

837/845 PUAS/PWTS - Parts List

Minimum Pressure Valve/Supplementary Separator (845)

1J

10

11

12
4
5
6
13
14
15

9
7

16

17
18
19
23

20
21
22

24

25

26
34

27
28

33
30

29
31

31

32
30

Figure 1J - Minimum Pressure Valve/Supplementary Separator

Page 21

CompAir Hydrovane

1K

Separator Manifold

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

70045

MS710-50

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl
All
Models

Separator manifold

M10 x 50 Socket head screw

9748

O Ring

9802

O Ring

9794

O Ring

58607

Advel seal 5mm diameter

7a

58796

Separator bolt (air)

7b

71000

Separator bolt (air)

8a

70538-01

Shim separator bolt 0.125

A/R

8b

70538-02

Shim separator bolt 0.190

A/R

8c

70538-03

Shim separator bolt 0.317

A/R

9795

O Ring

10

70051

Separator bolt (oil)

11

9758

O Ring

32972

Blanking plate assembly

12

71190

Gasket separator cover plate

13

71584

Blanking plate

14

59244

Dial thermometer

15

MS706-25

M6 x 25 Socket head screw

Page 22

Qta
Cant
Antal

837

845

10

10

837/845 PUAS/PWTS - Parts List

Separator Manifold

1K

1
4
2
3

5
6
15

7
12

14
13

11
10

Figure 1K - Separator Manifold

Page 23

CompAir Hydrovane

1L

Separator Case

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

71191

Gasket

70046

Separator case

MW8

M8 Washer

16

MWG8

M8 Spring washer

16

MS708-35

M8 x 35 Socket head screw

16

9619

Bonded seal 3/4

1668

Drain plug 3/4 BSP

59180

Separator element

9799

10

58801

Separator element stud

11

59551

Oil scavenge pipe

Page 24

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

O Ring

Quantity
Quantitite Unitaire
Anzahl
All
Models

Qta
Cant
Antal

837
8

845
10

10

837/845 PUAS/PWTS - Parts List

Separator Case

1L

2
3
4
9

11
10

6
7
6
7

Figure 1L - Separator Case

Page 25

CompAir Hydrovane

1M

Rotor Stator Unit (With Oil Relief Valve Assembly)

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl

1a

58758

Blade blank

24

1b

58759

Drilled blade

24

58760

Plain blade

70176

Shaped blade

12

4a

58754

Rotor

4b

70804

Rotor

MS710-35

MWG10

All
Models

837
8

M10 Spring washer

MS710-90

M10 x 90 Socket head screw

MS708-80

M8 x 80 Cap head screw

MWG8

M8 Spring washer

10a

58789-03

Stator gasket intake end 0.05mm blue

A/R

10b

58789-04

Stator gasket intake end 0.08mm green

A/R

11

56300

Stator assembly

33766-02

Stator assembly

33766-04

Stator assembly (60Hz)

12a

72131-01

Stator (50Hz)

12b

72131-02

Stator (50Hz)

12c

72131-02

Stator (60Hz)

12d

72131-04

Stator (60Hz)

13

HD75120E5

14

MG1706-6

15

70219

16

RO20000-105

17

57492

18

MS705-10

1
1
1
1

Drive rivet 5/16 x No.6

M6 x 6 Socket set tuflock

Valve seating bush

Valve plate

Valve washer

M5 x 10 Socket head screw

2
5

19

ST10024

20

RO4000-192B

Screw

21

RO8000-131

Collar

22

PE 338

Spring

23

RO4000-191B

Valve plate

Page 26

Locking wire

33766-01

Oil relief valve assembly

10

1
4

0122

845

M10 x 35 Socket head screw

O Ring

Qta
Cant
Antal

A/R

10

837/845 PUAS/PWTS - Parts List

Rotor Stator Unit (With Oil Relief Valve Assembly)

1M

2
3
28

2
27

29
30
14
13
12
11
10

26
31

25
6

24

5
23

22 21

20 19

6
7

15
9
8

35

16

34
17
33
18

32

Figure 1M - Rotor Stator Unit (Oil Relief Valve Assembly)

Page 27

CompAir Hydrovane

1M

Rotor Stator Unit (With Oil Relief Valve Assembly)

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

24a

58790-03

Stator gasket drive end 0.05mm blue

A/R

24b

58790-04

Stator gasket drive end 0.08mm green

A/R

25

9896

O Ring

26

9894

O Ring

27

9607

Bonded seal 0.4

28

MS710-35

M10 x 35 Socket head screw

29

MS708-35

M8 x 35 Socket head screw

30

9605

Bonded seal 5/16

31

50130

Jubilee clip 10.5 diameter

32

72136

Cowl

33

MS106-12

M6 x 12 Hex head screw

34

MWG6

M6 Spring washer

35

MW6

M6 washer

Page 28

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl
All
Models

Qta
Cant
Antal

837
8

845
10

10

837/845 PUAS/PWTS - Parts List

Rotor Stator Unit (With Oil Relief Valve Assembly)

1M

2
3
28

2
27

29
30
14
13
12
11
10

26
31

25
6

24

5
23

22 21

20 19

6
7

15
9
8

35

16

34
17
33
18

32

Figure 1M - Rotor Stator Unit (Oil Relief Valve Assembly)

Page 29

CompAir Hydrovane

1N

Rotor Stator Unit (With Reed Valve Assembly)

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

1a

58758

1b

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl
All
Models

Qta
Cant
Antal

837

845

10

10

Blade blank (50Hz)

24

24

58759

Drilled blade (50 and 60Hz)

24

58760

Plain blade (50Hz)

70176

Shaped blade (50Hz)

12

12

4a

58754

Rotor

4b

70804

Rotor

MS710-35

MWG10

M10 x 35 Socket head screw

M10 Spring washer

MS710-90

M10 x 90 Socket head screw

MS708-80

M8 x 80 Cap head screw

MWG8

M8 Spring washer

10a

58789-03

Stator gasket intake end 0.05mm blue

A/R

10b

58789-04

Stator gasket intake end 0.08mm green

A/R

11

56300

O Ring

34164-01

Stator assembly (84508 50Hz)

34164-02

Stator assembly (83708 50Hz)

34164-04

Stator assembly (83708 60Hz)

34164-05

Stator assembly (84510 50Hz)

34164-06

Stator assembly (83710 50Hz)

12a

73426-01

Stator (84508 50Hz)

12b

73426-02

Stator (83708 50Hz)

12c

73426-04

Stator (837K08 60Hz)

12d

73426-05

Stator (84510 50Hz)

12e

73426-06

Stator (83710 50Hz)

13

HD75120E5

14

MG1706-6

15

70219

16

RO20000-105

17

57492

18

MS705-10
34165

19

MS705-10

20

1
1
1

1
1

Drive rivet 5/16 x No.6

M6 x 6 Socket set tuflock

Valve seating bush

Valve plate

Valve washer

M5 x 10 Socket head screw

Reed valve assembly

M5 x 10 Socket head screw

MWI5

Shakeproof washer

21

73199

Valve guard

22

73198

Reed valve

Page 30

837/845 PUAS/PWTS - Parts List

Rotor Stator Unit (With Reed Valve Assembly)

1N

2
3
27

2
26

28
29
14
13
12
11
10

25
30

24
6

23

22 21

20 19

6
7

15
9
8

34

16

33
17
32
18

31

Figure 1N - Rotor Stator Unit (With Reed Valve Assembly)

Page 31

CompAir Hydrovane

1N

Rotor Stator Unit (With Reed Valve Assembly)

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

23a

58790-03

Stator gasket drive end 0.05mm blue

A/R

23b

58790-04

Stator gasket drive end 0.08mm green

A/R

24

9896

O Ring

25

9894

O Ring

26

9607

Bonded seal 0.4

27

MS710-35

M10 x 35 Socket head screw

28

MS708-35

M8 x 35 Socket head screw

29

9605

Bonded seal 5/16

30

50130

Jubilee clip 10.5 diameter

31

72136

Cowl

32

MS106-12

M6 x 12 Hex head screw

33

MWG6

M6 Spring washer

34

MW6

M6 washer

Page 32

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl
All
Models

Qta
Cant
Antal

837
8

845
10

10

837/845 PUAS/PWTS - Parts List

Rotor Stator Unit (With Reed Valve Assembly)

1N

2
3
27

2
26

28
29
14
13
12
11
10

25
30

24
6

23

22 21

20 19

6
7

15
9
8

34

16

33
17
32
18

31

Figure 1N - Rotor Stator Unit (With Reed Valve Assembly)

Page 33

CompAir Hydrovane

1P

Drive End Arrangement

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl

50050

Woodruff key

32776

Drive end cover assembly

58727

Drive end cover

52403

Bearing

59425-02

MS705-16

All
Models

Qta
Cant
Antal

837
8

845
10

10

Taper plug brass 1/4 BSP


M5 x 16 Socket head screw

MWG5

M5 Spring washer

33348

Terminal block assembly

9607

Bonded seal 0.4

70154

Thermistor probe 110C

10a

33110

Oil seal assembly (original)

10b

33111

Oil seal assembly (replacement)

10c

73153

Oil seal (original)

10d

73154

Oil seal (replacement)

11

9811

O Ring

12

MWG6

M6 Spring washer

13

MS706-16-741

M6 x 16 Socket cap screw

14

72314

Drive coupling compressor

15

59013

M30 Washer

16

52421

M30 Dri-loc nut

17

72316

Drive element

18

MG710-25

M10 x 25 Grub screw

19

72315

Drive coupling motor

Page 34

837/845 PUAS/PWTS - Parts List

Drive End Arrangement

1P

5
6
7

8
9
11
10
12
4
13
2

14
15
16
17
18

19

Figure 1P - Drive End Arrangement

Page 35

CompAir Hydrovane Limited

1Q

Air-end Part Modifications


Parts Modifications
Modefications Des Pices
Bauteilnderungen

Serial No. Prefix


Prfix du N de Serie
Serien-Nr-Prfix
No. Serie Prefisso
Prefijo No. Serie
Sereinr prefix

Page 36

Compressor(s)
Compresseur
Kompressor(en)
Compressore(i)
Compressor(es)
Kompressor(er)

Ref
Ref
Nr.
Rif
Ref
Ref

Modifiche Parti
Cambios De Piezas
Detaljmodifikationer
New Part(s)
Nouvelle(s) Pice(s)
Neues Teil/Neue Teile
Vechia(e) Parte(i)
Pieca(s) Nueva(s)
Ny(a) Detal(sr)

Old Part(s)
Ancienne(s) Pice(s)
Altes Teil/Alte Teile
Vechia(e) Parte(i)
Pieca(s) Anterior(es)
Gammal/La Detalj(er)

Service Bulletin
Bulletin de Service
Wartungsbulletin
Bollettino Servicio
Boletin de Servicio
Servicebulletin

837/845 PUAS/PWTS - Parts List

Main Assembly

Main assembly
Contents
Section

Page

Compressor mountings, PWTS coolers and pipework . . . 2A . . . 38


Motor and starter mountings . . . . . . . . . . . . . . . . 2B . . . 40
Cooler arrangement

. . . . . . . . . . . . . . . . . . . . 2C . . . 42

Blowdown solenoid and pressure switch arrangements . . 2D . . . 46


Main assembly part modifications

. . . . . . . . . . . . . 2E . . . 48

Page 37

CompAir Hydrovane

2A

Compressor Mountings, PWTS Coolers and Pipework

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

1a

52546

Anti vibration bracket

1b

71094

Anti vibration bracket

MN112

M12 Nut

MWG12

M12 Spring washer

MW12

Quantity
Quantitite Unitaire
Anzahl
All
Models

Qta
Cant
Antal

837

845

10

10

M12 Washer

59013

M12 x 110 Stud

MW10

M10 Washer

MWG10

M10 Spring washer

MS110-20

M10 x 20 Nut

MS110-25

M10 x 25 Nut

10

MN110

M10 x Nut

PWTS Compressors
11

53461

Stud coupling

12

73334

Aftercooler pipe

13a

73335

Oil feed hose 1220 mm

13b

73336

Oil return hose 830 mm

14

73140

Adaptor

15

73136

Swivel elbow

16a

45317-1371

Oil cooler (Sea water)

16b

45317-1381

Air aftercooler (Sea water)

17

33427-7029

Cooler support brackets

18a

72449-01

Oil feed hose 1040 mm

18b

72449-02

Oil return hose 1090 mm

19

PE420

Adaptor 3/4 x 11/2 BSP

20

45317-1191

Oil cooler (Fresh water)

21

50736

Cooler support bracket

22

50735

Cooler support bracket

Page 38

837/845 PUAS/PWTS - Parts List

Compressor Mountings, PWTS Coolers and Pipework

2A

2
3
4

1a

4
2

6
7

2
4

1b
6
7

1a

8
2
4

4
3
2
6
7
10

4
3
2

837

845

12

11
14

11

15
18

13

22

19
16

20
21

17

Figure 2A - Compressor Mountings, PWTS Coolers and Pipework

Page 39

CompAir Hydrovane

2B

Motor and Starter Mountings

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

52573

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl
All
Models

M16 Stud

MWG16

M16 Spring washer

MN116

M16 Nut

MN116

M16 Nut

MWG16

M16 Spring washer

MW16

M16 Washer

MB116-60

M16 x 60 Hex head bolt

59303

Support link

MS108-25

M8 x 25 Hex head screw

10

MW8

M8 Washer

18

11

MWG8

M8 Spring washer

12

MN108

M8 Nut

13

MN208

M8 Nut

14

MN1708

M8 Nyloc nut

15

59867

Starter support frame

16

32940

Motor conduit assembly

Page 40

Qta
Cant
Antal

837
8

845
10

10

837/845 PUAS/PWTS - Parts List

Motor and Starter Mountings

2B

A
2

4
5
6

6
7

C
9

10

10
8

11

11

14

12

13
9

10
12
11

15
10
9
16

Figure 2B - Motor and Starter Mountings

Page 41

CompAir Hydrovane

2C

Cooler Arrangement

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

59298

MS112-35

MW12

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl
All
Models

Qta
Cant
Antal

837

845

10

10

Tripod

M12 x 35 Hex head screw

M12 Washer

58837-01

Radiator duct spacer 5mm thick

MWG12

M12 Spring washer

MN112

M12 Nut

53344

Lifting bracket

8a

59299-01

Motor 415V 50Hz

A/R

A/R

8b

59299-02

Motor 380/400V 50Hz

A/R

A/R

8c

59299-03

Motor 220V 50Hz

A/R

A/R

8d

73057-56

Motor 380/440V 60Hz

A/R

A/R

8e

73057-57

Motor 220V 60Hz

A/R

A/R

8f

59300-01

Motor 415V 50Hz

A/R

A/R

8g

59300-02

Motor 380/400V 50Hz

A/R

A/R

8h

59300-03

Motor 220V 50Hz

A/R

A/R

8j

73054-56

Motor 380/440V 60Hz

A/R

A/R

8k

73054-57

Motor 220V 60Hz

A/R

A/R

Contact CompAir Hydrovane for PWTS motor information.


9a

71894

Drive key (50Hz)

9b

73080

Drive key (60Hz)

10a

71881

Fan coupling (50Hz)

10b

73070

Fan coupling (60Hz)

11

MG710-12

M10 x 12 SKT Grub screw

12

MRP8-60

M8 x 60 Roll pin

13

9624

Bonded seal 1

14

53461

Stud coupling G1 x 25mm

15

59292

Aftercooler pipe

16

57375-01

Self tapping screw

17

71027

Aperture cover

18

72450

Spire nut

19

72974

Fan guard

20

72973

Cooler duct

21

72759

Combination cooler

22

58838

Fan

23

70943

Fan retainer

24

MS708-30

M8 x 30 Cap head screw

25

MWG8

M8 Spring washer

Page 42

837/845 PUAS/PWTS - Parts List

Cooler Arrangement

2C

13
14
21
20

22,23

15
19
16
13

17

18

24

14

25
26
27
28
10
8

11

29

9
31 30

32

7
12

18 16
34

33
6
5

35
36

3
4

34
35
37

3
2

38
1

34

38
34

Figure 2C - Cooler Arrangement

Page 43

CompAir Hydrovane

2C

Cooler Arrangement

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

26

MW8

27

MS708-20

28

MWG8

29

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl
All
Models

M8 Spring washer

M8 x 20 Socket head screw

M8 Spring washer

MW8

M8 Washer

30

1668

3/4 BSP Drain plug

31

9619

Bonded seal 3/4

32

72997

U Type retaining nut

33

73258

Fan guard extension

34

9624

Bonded seal

35

70232

Stud coupling

36

59940

Oil return pipe

37

59939

Oil outlet pipe

38

52744

Stud coupling

Page 44

Qta
Cant
Antal

837
8

845
10

10

837/845 PUAS/PWTS - Parts List

Cooler Arrangement

2C

13
14
21
20

22,23

15
19
16
13

17

18

24

14

25
26
27
28
10
8

11

29

9
31 30

32

7
12

18 16
34

33
6
5

35
36

3
4

34
35
37

3
2

38
1

34

38
34

Figure 2C - Cooler Arrangement

Page 45

CompAir Hydrovane

2D

Blowdown Solenoid and Pressure Switch Arrangements

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

53642

Solenoid valve

59176

Solenoid support bracket

MN104

M4 Nut

MWG4

M4 Spring washer

MW4

M4 Washer

MS104-30

M4 x 30 Hex head screw

MW12

M12 Washer

MWG12

M12 Spring washer

MB112-20

M12 x 20 Bolt

10

50225

M/Stud elbow 1/4 BSPT/6mm

11

ST212460

12a

50237

Male stud coupling

12b

50457

Tubing sleeve 6mm

12c

50458

Tubing nut 6mm

13

52032

Adaptor

14

32929

Connector/cable assembly

15

58407

Stud coupling 1/4 x 4mm

16

52613

Self tapping screw

17

52612

Tubing clip

18

ST212459

19

50234

Equal tee 4mm O/D

20

MN104

M4 Nut

21

MWE4

M4 Shakeproof washer

22

58431

Bracket (Pressure switch)

23

58944-01

Self tapping screw

24

MW4

M4 Washer

25

MS504-16

M4 x 16 Pan-head screw

26

33078

Pressure switch assembly

27

33079

Cable assembly

28

58422

Adaptor

Page 46

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

6mm O/D Copper tube

4mm O/D Copper tube

Quantity
Quantitite Unitaire
Anzahl
All
Models

A/R

A/R

Qta
Cant
Antal

837
8

845
10

10

837/845 PUAS/PWTS - Parts List

Blowdown Solenoid and Pressure Switch Arrangements

2D

13
1
3 4

11
12
12

7 8
9
5

10
14

11

15
19
28

16
17

27
28
24

20

25

21

18
22
26

23

Figure 2D - Blowdown Solenoid / Pressure Switch

Page 47

CompAir Hydrovane Limited

2E

Main Assembly Part Modifications


Parts Modifications
Modefications Des Pices
Bauteilnderungen

Serial No. Prefix


Prfix du N de Serie
Serien-Nr-Prfix
No. Serie Prefisso
Prefijo No. Serie
Sereinr prefix

Page 48

Compressor(s)
Compresseur
Kompressor(en)
Compressore(i)
Compressor(es)
Kompressor(er)

Ref
Ref
Nr.
Rif
Ref
Ref

Modifiche Parti
Cambios De Piezas
Detaljmodifikationer
New Part(s)
Nouvelle(s) Pice(s)
Neues Teil/Neue Teile
Vechia(e) Parte(i)
Pieca(s) Nueva(s)
Ny(a) Detal(sr)

Old Part(s)
Ancienne(s) Pice(s)
Altes Teil/Alte Teile
Vechia(e) Parte(i)
Pieca(s) Anterior(es)
Gammal/La Detalj(er)

Service Bulletin
Bulletin de Service
Wartungsbulletin
Bollettino Servicio
Boletin de Servicio
Servicebulletin

837/845 PUAS/PWTS - Parts List

Starter Assemblies

Starter Assemblies
Contents
Section

Page

837/845 Starter assembly 220V 50Hz . . . . . . . . . . . 3A . . . 50


837/845 Starter assembly 220V 60Hz . . . . . . . . . . . 3B . . . 52
837/845 Starter assembly 380/415V 50Hz . . . . . . . . . 3C . . . 54
837/845 Starter assembly 380/440V 60Hz . . . . . . . . . 3D . . . 56
Starter assembly part modifications . . . . . . . . . . . . 3E . . . 58

Page 49

CompAir Hydrovane

3A
Item
Rep
Nr
Rif
Ref
Arti

837/845 Starter Assembly 220V 50Hz


Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm
34117

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving
Starter assembly comprising of

Quantity
Quantitite Unitaire
Anzahl
All
Models
1

Enclosure

59034

Selector switch 3 position

3a

59336

Indicator lamp

3b

59144

Bulb 110V 2W

59334

Emergency stop push-button

59392

Starting instruction label

6a

59335

Illuminated push-button

6b

59144

Bulb 110V 2W

1413

Hours counter

72909

Warning label

73448

Circuit diagram

10

72852

Rotor label

11

72851

Hydrovane label

12

73031

Transformer

13

59417

Fuse 0.5A slow-blow

14

59184

Contactor

15

73500

Contactor

16

57771

Circuit breaker

17

72663

Star/Delta timer

18

56121

Timer 0 - 60 seconds

19

72477

Base

20

56122

Timer 0 - 5 minutes

21

33317

OTC control kit

22

71267

End plate

23

71268

Terminals

13

24

71002

Earth bar

Page 50

Qta
Cant
Antal

837
8

845
10

10

837/845 PUAS/PWTS - Parts List

837/845 Starter Assembly 220V 50Hz

3A

5
1

9
10

11

12,13

15

14
16
17
18
19
20

22,23
21

24

Figure 3A - 837/845 Starter Assembly 220V 50Hz

Page 51

CompAir Hydrovane

3B
Item
Rep
Nr
Rif
Ref
Arti

837/845 Starter Assembly 220V 60Hz


Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

34100

Starter assembly comprising of

34014

Starter assembly comprising of

Quantity
Quantitite Unitaire
Anzahl
All
Models

Enclosure

59034

Selector switch 3 position

3a

59336

Indicator lamp

3b

59144

Bulb 110V 2W

59334

Emergency stop push-button

59392

Starting instruction label

6a

59335

Illuminated push-button

6b

59144

Bulb 110V 2W

1413

Hours counter

72909

Warning label

72935

Circuit diagram

10

70935

Facia label

11

73031

Transformer

12

59417

Fuse 0.5A slow-blow

13

56132

Fuse 1A slow-blow

14

73495

Contactor

15a

73494

Contactor

15b

73498

Contactor

16

57771

Circuit breaker

17

72663

Star/Delta timer

18

56121

Timer 0 - 60 seconds

19

72477

Base

20

56122

Timer 0 - 5 minutes

21

33317

OTC control kit

22a

73496

Overload

22b

73499

Overload

23

71267

End plate

24

71268

Terminals

25

71002

Earth bar

Page 52

Qta
Cant
Antal

837

845

10

10

837/845 PUAS/PWTS - Parts List

837/845 Starter Assembly 220V 60Hz

3B

5
1

10

15
11,12,13
14
16
17
18
19
20

22
23,24

21

25

Figure 3B - 837/845 Starter Assembly 220V 60Hz

Page 53

CompAir Hydrovane

3C
Item
Rep
Nr
Rif
Ref
Arti

837/845 Starter Assembly 380/415V 50Hz


Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm
34112

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving
Starter assembly comprising of

Quantity
Quantitite Unitaire
Anzahl
All
Models
1

Enclosure

59043

Selector switch 3 position

3a

59336

Indicator lamp

3b

59144

Bulb 110V 2W

59334

Emergency stop push-button

5a

59335

Illuminated push-button

5b

59144

Bulb 110V 2W

1413

Hours counter

59392

Starting instruction label

72851

Hydrovane label

72909

Warning label

10

72852

Rotor label

11

59242

Transformer

12a

56132

Fuse 1A slow-blow

12b

59417

Fuse 0.5A slow-blow

13

59166

Contactor

14

59185

Contactor

15a

56881

Terminals

15b

56882

End piece

16

56879

End clamp

17

53693

Earth bar

18a

72747

Adhesive circuit diagram

18b

59169

Adhesive circuit diagram

19

56001

Terminals

20a

56002

End piece

20b

56879

End clamp

21a

59344

Thermistor control unit (with LED)

A/R

21b

57565

Thermistor control unit (without LED)

A/R

22

56122

Timer 0 - 5 minutes

23

53494

Base

24

56105

Retaining clips (pair)

25

56121

Timer 0 - 60 minutes

26

56378

Star/Delta timer

27

57771

Circuit breaker

Page 54

Qta
Cant
Antal

837
8

845
10

10

837/845 PUAS/PWTS - Parts List

837/845 Starter Assembly 380/415V 50Hz

3C

7
1

11

12

10

13

14

14

27
15
26
25
16

23,24
22

21

20

19

18

17

Figure 3C - 837/845 Starter Assembly 380/415V 50Hz

Page 55

CompAir Hydrovane

3D
Item
Rep
Nr
Rif
Ref
Arti

837/845 Starter Assembly 380/440V 60Hz


Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm
34013

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving
Starter assembly comprising of

Quantity
Quantitite Unitaire
Anzahl
All
Models
1

Enclosure

59043

Selector switch 3 position

3a

59336

Indicator lamp

3b

59144

Bulb 110V 2W

59334

Emergency stop push-button

5a

59335

Illuminated push-button

5b

59144

Bulb 110V 2W

1413

Hours counter

59392

Starting instruction label

72851

Hydrovane label

72909

Warning label

10

72852

Rotor label

11

73031

Transformer

12a

56132

Fuse 1A slow-blow

12b

59417

Fuse 0.5A slow-blow

13

58311

Contactor

14

56607

Contactor

15

73501

Terminals

16

73502

End clamp

17

73497

Overload

18

71002

Earth bar

19

72935

Adhesive circuit diagram

20

71268

Terminals

21

71267

End piece

22

33317

OTC Control kit

23

56122

Timer 0 - 10 minutes

24

72477

Base

25

72663

Retaining clips (pair)

26

56121

Timer 0 - 60 seconds

27

72663

Star/Delta timer

28

57771

Circuit breaker

Page 56

Qta
Cant
Antal

837
8

845
10

10

837/845 PUAS/PWTS - Parts List

837/845 Starter Assembly 380/440V 60Hz

3D

7
1

11

12

10

13

14

14

28
15

27
26
24,25

16
23

22

21

20

19

18

17

Figure 3D - 837/845 Starter Assembly 380/440V 60Hz

Page 57

CompAir Hydrovane Limited

3E

Starter Assembly Part Modifications


Parts Modifications
Modefications Des Pices
Bauteilnderungen

Serial No. Prefix


Prfix du N de Serie
Serien-Nr-Prfix
No. Serie Prefisso
Prefijo No. Serie
Sereinr prefix

Page 58

Compressor(s)
Compresseur
Kompressor(en)
Compressore(i)
Compressor(es)
Kompressor(er)

Ref
Ref
Nr.
Rif
Ref
Ref

Modifiche Parti
Cambios De Piezas
Detaljmodifikationer
New Part(s)
Nouvelle(s) Pice(s)
Neues Teil/Neue Teile
Vechia(e) Parte(i)
Pieca(s) Nueva(s)
Ny(a) Detal(sr)

Old Part(s)
Ancienne(s) Pice(s)
Altes Teil/Alte Teile
Vechia(e) Parte(i)
Pieca(s) Anterior(es)
Gammal/La Detalj(er)

Service Bulletin
Bulletin de Service
Wartungsbulletin
Bollettino Servicio
Boletin de Servicio
Servicebulletin

837/845 PUAS/PWTS - Parts List

Compressor Labels

Compressor Labels
Contents
Section

Page

Compressor labels . . . . . . . . . . . . . . . . . . . . . 4A . . . 60
Label modifications . . . . . . . . . . . . . . . . . . . . . 4B . . . 62

Page 59

CompAir Hydrovane

4A

Compressor Labels

Item
Rep
Nr
Rif
Ref
Arti

Part Number
No. Piece
Teilnummer
No. Parte
Pieza No.
Detaljnumm

Description
Description
Descriptin
Beschreibung
Descrizione
Beschrijving

Quantity
Quantitite Unitaire
Anzahl

1a

72878

Hydrovane label (see starter assemblies)

A/R

1b

72851

Hydrovane label (see starter assemblies)

A/R

72909

Warning label

72823

CompAir label

4a

72852

Rotor label (see starter assemblies)

A/R

4b

72879

Rotor label (see starter assemblies)

A/R

72366

Symbolic label

70021

Pressure label

52014

Warning label

70022

Pressure label

9a

72854

9b

All
Models

Qta
Cant
Antal

837

845

10

10

Model label 140 x 75

72829

Model label 47 x 24

10a

72853

Model label 140 x 75

10b

72830

Model label 47 x 24

11

59392

Starting instruction label

12

52770

Electrical standards label

13

72822

Nameplate

Page 60

837/845 PUAS/PWTS - Parts List

Compressor Labels

4A

8 bar

10 bar

837

845

10

THIS EQUIPMENT COMPLIES


WITH THE FOLLOWING
STANDARDS REQUIREMENTS
STAR-DELTA TYPE BS 4941/1
DIRECT ON LINE TYPE BS 4941/2
WIRING IS TO IEC 204-1 A
52770

11

12

13

Figure 4A - Compressor Labels

Page 61

CompAir Hydrovane Limited

4B

Label Modifications
Parts Modifications
Modefications Des Pices
Bauteilnderungen

Serial No. Prefix


Prfix du N de Serie
Serien-Nr-Prfix
No. Serie Prefisso
Prefijo No. Serie
Sereinr prefix

Page 62

Compressor(s)
Compresseur
Kompressor(en)
Compressore(i)
Compressor(es)
Kompressor(er)

Ref
Ref
Nr.
Rif
Ref
Ref

Modifiche Parti
Cambios De Piezas
Detaljmodifikationer
New Part(s)
Nouvelle(s) Pice(s)
Neues Teil/Neue Teile
Vechia(e) Parte(i)
Pieca(s) Nueva(s)
Ny(a) Detal(sr)

Old Part(s)
Ancienne(s) Pice(s)
Altes Teil/Alte Teile
Vechia(e) Parte(i)
Pieca(s) Anterior(es)
Gammal/La Detalj(er)

Service Bulletin
Bulletin de Service
Wartungsbulletin
Bollettino Servicio
Boletin de Servicio
Servicebulletin